125 SX <1994><EU><610245>
EXHAUST SYSTEM

Pos Part Number Description Additional Text Quantity
0 58005079055 * STUFFING YARN LOOSE PER 0.00
0 58005079056 STUFFING YARN LOOSE 300 GRAMM 0.00
1* 50205070400 EXHAUST PIPE '94/95 NICKEL 1.00
1* 50205170400 EXHAUST PIPE '94 NICKEL '94 1.00
1* 50205570500 * EXHAUST PIPE 125 SIXDAY '94 1.00
1* 50205570400 * EXHAUST PIPE 125 SIXDAY '94 1.00
1* 50205670400 EXHAUST PIPE NICKEL KTM 502 1.00
1* 50205670500 EXH.PIPE 125 EGS DW KTM502 '94 1.00
2 50205050000 * SILICON SEAL RING 48/38/6 1.00
3 0934060003 Hex. nut DIN 934 M6 0.00
4 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 0.00

18413



5 54605262000 SILENTBLOCK FOR EXHAUST 0.00
6 54603048100 clip nut M6 0.00
7 0021060003 Washer DIN9021-A 6.4 ONLY USA 0.00
8 0014060153 HH COLLAR SCREW M 6X15 WS=8 0.00
1" 51005063000 TENSION SPRING L=55MM 2.00
13 54603048100 clip nut M6 1.00
15 0797060003 TOOTH LOCK WASH. DIN6797-A 6,4 1.00
17 54605057000 RUBBER SLEEVE D=21MM/23MM '93 125/200 SX, 125 EXC 1.00
18 50205057000 SILICON SLEEVE D=29/31MM 380 1.00
19 0933060203 HH SCREW DIN0933-M 6X20 1.00
20" 50205079500 % MAIN SILENCER ALU POLISHED ' 1.00
30~ 50205079406 MAIN SILENCER ALU POLISHED '94 1.00
35 58005078180 1.00
36 0011401001 RIVET 4.00
37 0981480953 *SHEET MET.SCR.DIN7981 4,8x9,5 6.00
38 0797050003 TOOTH LOCK WASH. DIN6797-J 5,3 6.00
40 50205080300 MAIN SILENCER 543 E1'93 1.00
50 0931060303 HH SCREW DIN931 M6x30 1.00
51 0021060003 Washer DIN9021-A 6.4 ONLY USA 1.00
52 54305069000 BUSHING 7X12X15,4 1.00
53 56509064000 SELF LOCKING NUT M6 1.00
54 54305065044 MUFFLER BRACKET LONG CPL 1.00
55 54305068000 RUBBER BLACK F.DAMPING BRACKET 1.00
60 54305065144 % SIL.BRACKET CPL. SHORT SILIC 1.00
65* 58005151054 PIPES CLAMP BLACK 0.00
66 0933060353 HH SCREW DIN0933-M 6X35 0.00
67 0125060003 WASHER DIN0125-A 6,4 0.00
68 51010086000 SELF LOCKING NUT M 6 COPPER 0.00

* = New part




